seomron 1as. FCC RF Test Report

Report No. : FR482618C

11B_Ant6_2462_30~1000

Spectrum |

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

M1[1]

20 dBm

-46.34 dBm
845.0150 MHz|

10 dBm

0 dBm

D1 -6.860 dBm

-10 dBm

-20 dém

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

1

7.5EP.2024

Date:

11B_Ant6_2462_1000~26500

Spectrum

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset
SWT

11,97 dB @ RBW 100 kHz

256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

M1[1]

20 dBm
M1
¥

M2[1]

12.20 dBm
2.462380 GHz
-36.71 dBm
20.251650 GHz

10 dBm

0 dBm

D1 -6.860 dBm

-10 d§y

-20 dgy

-30 dey

-40 dfy

-60 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9

Page Number

: A37 of Ad6



seomron 1as. FCC RF Test Report

Report No. : FR482618C

11G_Ant6_2412_30~1000

Spectrum |

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,12 dB @ RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

-46.15 dBm
777.4730 MHz

10 dBm

000 dBm

-20 dém

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

11G_Ant6_2412_1000~26500

Spectrum

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset
SWT

12,12 dB @ RBW 100 kHz

256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

M1[1]

M2[1]

6.96 dBm
2.413930 GHz
-36.21 dBm
19.598000 GHz|

000 dBm

-20 d

-30 dg

-40 df

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9

Page Number : A38 of A46



seomron 1as. FCC RF Test Report

Report No. : FR482618C

11G_Ant6_2437_30~1000

Spectrum |

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

SWT

Offset 12,06 dB & RBW 100 kHz

1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

M1[1] -45.85 dBm

917.0520 MHz

=16ciBm D1 -9.810 dém

-20 dém

-30 dBm

-40 dBm

-60 dBm

1

Start 30.0 MHz

30001 pts Stop 1.0 GHz

1

J QERRRRRED W

Date: 7.5EP.2024 09:232:00

11G_Ant6_2437_1000~26500

Spectrum

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

SWT

Offset 12,06 dB & RBW 100 kHz

256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

20 dBm

M1[1] 6.81 dBm

2.438580 GHz|

M2[1] -36.05 dBm

16.426650 GHz

10 difiri
y

0 dBm|

=1Ecifjr D1 -9.810 dém

-20 dfm

-30 dem

-40 dfm

=

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

J | CEEEEEERC

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9

Page Number : A39 of A46



seomron 1as. FCC RF Test Report

Report No. : FR482618C

11G_Ant6_2462_30~1000

Spectrum |

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

M1[1]

20 dBm

-45.17 dBm
885.3660 MHZz

10 dBm

-20 dém

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

1 )

7.SEP.2024 09:

Date:

o
]
i

11G_Ant6_2462_1000~26500

Spectrum

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 11,97 dB @ RBW 100 kHz

SWT 256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

M1[1]

20 dBm

M2[1]

M1
10 dem

8.88 dBm
2.466630 GHz
-35.97 dBm
19.566550 GHzZ|

0 dBm

LA
D
[+ %

2]
=)
furt

-20 den

-30 d&m

-40 dBm

M2

-60 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9

Page Number : A40 of A46



seomron 1as. FCC RF Test Report

Report No. : FR482618C

11N20SISO_Ant6_2412_30~1000

Spectrum |

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,12 dB @ RBW 100 kHz
SWT

1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1] -45.67 dBm

914.8530 MHz

10 dBm

D1 -10.0S0 dBm

-20 dém

-30 dBm

-60 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

1

J QERRRRRED W
J

Date: 7.SEP.2024 09:26:

11IN20SISO_Ant6_2412_1000~26500

Spectrum

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,12 dB @ RBW 100 kHz
SWT

256 ms & VBW 300 kHz Mode Auto Sweep

(@ 1Pk view

M1[1] 7.595 dBm

2.419880 GHz|

20 dBm

10 déjt

M2[1] -36.29 dBm

20.312850 GHz

0dB

D1 -10.0S0 dBm

LA
D
a

o

-20 dfm

-30 dgm

-40 djm

-60 dBm

Start 1.0 GHz

30001 pts Stop 26.5 GHz

1

] (T TR
J

Date: 7.SEP.2024 09:26:

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9

Page Number : A41 of A46



seomron 1as. FCC RF Test Report

Report No. : FR482618C

11N20SISO_Ant6_2437_30~1000

Ref Level 30.0
o Att
Count 10/10

Spectrum |

(=]

0 dBm
30dB SWT

Offset 12,06 dB & RBW 100 kHz

1.1ms & VBW 300 kHz Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

-45.75 dBm
053.8780 MHz

10 dBm

OB D1 -9

-20 dém

.900 dém

-30 dBm

-40 dBm

-60 dBm

M1

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

1

Date: 7.5EP.2024

09:27:22

11IN20SISO_Ant6_2437_1000~26500

Spectrum :%l
Ref Level 30,00 dBm Offset 12.06 dB @ RBW 100 kHz
o Att 30 de SWT 255 ms @ VBW 300 kHz Mode Auto Sweep
Count 10/10
(@ 1Pk view
M1[1] 9.36 dBm|
2.439430 GHz
20 dBm mM2[1] -36.63 dBm|
19.561450 GHz
M1
10 deff
0 dBm|
A D1 -9.900 dBm
-20 dfjm
-30 dem
M2
-40 ddjm
-60 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
n
)i ] [ | CEEEUEEC ]
Date: 7.SEP.2024 09:27:44
Sporton International Inc. (ShenZhen) Page Number 1 A42 of A46

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9



seomron 1as. FCC RF Test Report

Report No. : FR482618C

11N20SISO_Ant6_2462_30~1000

e Att

Spectrum |

(=]

Ref Level 30,00 dém

30 de SWT

Count 10/10

Offset 11,97 dB @ RBW 100 kHz

1.1 ms & VBW 300 kHz

Mode Auto FFT

(@ 1Pk view

20 dB

10 dB

m

M1[1]

-45.76 dBm
032.0540 MHz|

m

-20 dém

-30 dBm

-40 dBm

D1 -10.040 dBm

-60 dBm

M1

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

1

Date:

7.SEP.2024 09:

11IN20SISO_Ant6_2462_1000~26500

Spectrum :%l
Ref Level 30.00 dém  Offset 11,97 dB & RBW 100 kHz
e Att 30dB SWT 256 ms & VBW 300 kHz Mode Auto Sweep
Count 10/10
(@ 1Pk View
M1[1] 9.11 dBm
2.459830 GHz
20 dBm M2[1] -36.58 dBm
20.369800 GHz
M1
10 dem
0 dBm
Te-EBFr— D1 -10.040 dBm
-20 dBn
-30 degn
M2
-40 dBm

st

-60 dBm

Start 1.0 GHz 30001 pts Stop 26.5 GHz
S n
)i J [ | CEEEUEEC ]
Date /.SEP.2024 09:28:59
Sporton International Inc. (ShenZhen) Page Number : A43 of A46

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID: IHDT56AT9



seomron 1as. FCC RF Test Report

Report No. : FR482618C

11N40SISO_Ant6_2422_30~1000

Spectrum |

(=]

Count 10/10

Ref Level 30,00 dém
o Att 30dB SWT

Offset 12,06 dB & RBW 100 kHz

1.1 ms & VBW 300 kHz

Mode Auto FFT

(@ 1Pk view

20 dBm

M1[1]

-45.50 dBm
879.4170 MHz

10 dBm

0 dBm

-10 dBm

D1 -13.490

-20 dém

dBrm

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

1

Date: 7.SEP.2024 09:

30:02

11N40SISO_Ant6_2422 1000~26500

Spectrum

(=]

Ref Level 30,00 dém
o Att 30 dB
Count 10/10

Offset 12,06 dB & RBW 100 kHz

SWT

255 ms @ VBW 300 kHz

Mode Auto Sweep

(@ 1Pk view

20 dBm

M1[1]

M2[1]

4.19 dBm
2.426680 GHz
-36.25 dBm
20.261000 GHz

10 deq

0 dBm|

-10 dgm

D1 -13.490

-20 dgm

dBrm

-30 dgm

-40 dim

ot

M2

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

1

Date: 7.SEP.2024 09:

30:23

J QERRRRRED W

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9

Page Number . Ad4 of A46



seomron 1as. FCC RF Test Report

Report No. : FR482618C

11N40SISO_Ant6_2437_30~1000

Spectrum |

(=]

Ref Level 30.00 dém  Offset 12,06 dB & RBW 100 kHz
o Att 30dB SWT 1.1ms & VBW 300 kHz Mode Auto FFT
Count 10/10

(@ 1Pk view

M1[1]

20 dBm

-45.51 dBm
811.9390 MHz

10 dBm

0 dBm

-10 dBm

D1 -13.870 dBm

-20 dém

-30 dBm

-60 dBm

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

1 )

Date: 7.SEP.2024 09:31:09

11N40SISO_Ant6_2437_1000~26500

Spectrum

(=]

Ref Level 30.00 dém  Offset 12,06 dB & RBW 100 kHz
o Att 30dB SWT 256 ms & VBW 300 kHz Mode Auto Sweep
Count 10/10

(@ 1Pk view

M1[1]

20 dem mM2[1]

3.77 dBm
2.450480 GHz
-36.16 dBm
20.293300 GHz

10 dBm

0 dBm|

-10 dgm

D1 -13.870 dBm

-20 dfm

-30 dem

-40 dim

bt

-60 dBm

Start 1.0 GHz 30001 pts

Stop 26.5 GHz

1 )

Date: 7.SEP.2024 09:31:31

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9

Page Number : A45 of A46



searran cas. FCC RF Test Report Report No. : FR482618C

11N40SISO_Ant6_2452_30~1000

Spectrum | u%l

Ref Level 30.00 dem Offset 11.97 dB & RBW 100 kHz

e Att 30de SWT 1.1 ms & VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Auto FFT

M1[1] -46.08 dBm)|
881.2270 MHz
20 dBm

10 dBm

0 dém

-10 dBm

D1 -13.750 dBm

-20 dBm

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz
™ T
1 @RRERERD

Date: 7.SEP.2024 09:32:33

11N40SISO_Ant6_2452_1000~26500

Spectrum | n%:[
Ref Level 30.00 dém Offset 11.97 dB & RBW 100 kHz
o Att 30dB  SWT 255 ms & VBW 300 kHz Mode Auto Sweep
Count 10/10
@ 1Pk View
M1[1] 6.36 dBm
2.449630 GHz
20 dBm M2[1] -36.24 dBm
15.563900 GHz
10 dBrt
Y
0 dem
-10 dem
D1 -13.750 dBm
-20 dem
-30 defm -
M2
-40d
-60 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
" e
( ] J L e

Date: 7.SEP.2024

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9

Page Number : A46 of A46
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Appendix B. AC Conducted Emission Test Results

: Temperature : 22~24°C
Test Engineer : [Chase Nathon - =
Relative Humidity : |44~50%

Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.

100 Level (dBuV) Date: 20240906

90

80

70

60 | FCC 15C_QP

=1Ign:f: 15C_AVG
50 LR il “Iif A ﬁﬂ%ﬂm‘-ﬂ'ﬁ}u ; -
w u Ul
] 1

30

20

10

015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COO0l1-5Z

Condition: FCC 15C QP AC LISNH 100063 L LINE

Over Limit Eead LISN Cable

Freq Level Limit Line Level Factor Loss Remark
MHz dBuv dBe dBuv dBuv dBe dBe
1 0.533 37.2% -8.71 46.00 17.40 9.73 10.l1¢ Average
2 0.33 46.39 -9.41 56.00 2&.70 5.73 10.1le QF
3 0.65 33.68 -12.32 4¢.00 13.80 5.72 10.l1€ Average
4 0.65 45.38 -10.&2 56.00 25.350 .72 10.1le ¢QF
] 1.91 29.535 -16.45 46.00 9.60 .72 10.23 Average
& 1.91 43.85 -12.15 56.00 23.50 9.72 10.23 QP
7 2.36 31.28 -14.72 46.00 11.30 9.73 10.25 Average
8 2.36 44.88 -11.12 5€.00 24.50 9.73 10.25 QF
9 3.09% 30.05 -15.5%5 4¢.00 10.00 5.76 10.29% Average
10 3.09% 43.45 -12.55 356.00 23.40 .76 10.29 QP
11 3.68 30.61 -15.35 50.00 10.45 5.7 10.3€ Average
12 5.68 42.89% -17.11 €0.00 22.77 9.76¢ 10.3€ QP
13 * 13.56 33.17 32.80 9.91 10.4& Average
14 13.56 353.47 33.10 .91 10.4¢€ QF

(1) with antenna

Remark: 13.560MHz is the NFC RF fundamental signal.
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: Temperature : 22~24°C
Test Engineer : [Chase Nathon - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level {dBuV) Date: 2024-09-06
100
90
80
70
60 | FCC 15C_QP
14
50 Ly FCC 15C_AVG
ﬁwv
40 L}J“muﬂﬁmw
1
30 | ]
20
10
0
0.15 0.5 2 5 10 20 30
Frequency (MHz)
Site : COO0l1-5Z
Condition: FCC 15C QP AC LISNH 100063 N HNEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuVv dBuVv dB dB
1 0.54 34.99 -11.01 46.00 15.10 §.73 10.16 Average
2 0.54 46.99 -9.01 56.00 27.10 9.73 10.16 0P
3 0.98 20.25 -15.75 46.00 10.40 9.69 10.1€ Average
4 0.98 43.45 -12.55 56.00 23.60 9.6% 10.16 oP
5 2.27 25.87 -20.13 46.00 5.90 9.72 10.25 Average
€ 2.27 43.07 -12.93 56.00 23.10 9.72 10.25 0P
7 3.58 26.12 -19.88 46.00 €.10 9.71 10.31 Average
3 3.58 42.12 -13.88 56.00 22.10 9.71 10.31 0P
9 4.45 29.25 -16.75 46.00 9.1% §.72 10.34 Average
10 4.45 44.85 -11.15 56.00 24.79 §.72 10.34 0P
11 5.65 21.09 -18.91 50.00 10.99 9.74 10.2€ Average
12 5.65 45.09 -14.%1 €0.00 24.%9 §.74 10.36 QP
13 * 13.56 53.95 33.71 9.78 10.46 Average
14 12.56 54.35 34.11 9.78 10.46 QP
(1) with antenna
Remark: 13.560MHz is the NFC RF fundamental signal.
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s=amranas. FCC RF Test Report Report No. : FR482618C

: Temperature : 22~24°C
Test Engineer : [Chase Nathon - =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
100 Level (dBuV) Date: 2024-09-09
a0
80
70
60 FCC 15C_QP
50 FCC 15C_AVG
40
30
20
10
00.15 0.5 1 2 5 10 20 30
Frequency (MHz)
S5ite : COO01-5Z2

Condition: FCC 15C QF AC LISH 100063 L LIHE

Over Limit Read LISN Cable
Fregq Lewvel Limit Line Level Factor Loss Remark

Mz dBuV dB dBuv dBuv dB dB

13.56 2€.27 -23.73 50.00 5.590 9.5%1 10.46 Average
13.56 43.27 -1€.73 €0.00 22.90 9.91 10.4€ QF

(2) With dummy load
Remark: Only the fundamental NFC signal needs to be retested per KDB 174176.
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TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
FCC ID: IHDT56AT9

enZhen) Page Number : B3 of B4




s=amranas. FCC RF Test Report Report No. : FR482618C
: Temperature : 22~24°C
Test Engineer : [Chase Nathon - =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2024-09-09
100 Level (dBuV) (2
a0
80
70
60 | FCC 15C_QP
el |y FCC 15C_AVG
50
(AN i
w0 MNWW\J
30
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
S5ite : COO01-5Z2
Condition: FCC 15C QF AC LISH 100063 N NEUTRAL
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBuVv dB dBuV dBuV dB dB
1 13.56 22.65 -27.35 50.00 2.41 .78 10.46 Average
2 13.56 46.45 -13.55 €0.00 26.21 9.78 10.4€ QF

(2) With dummy load
Remark: Only the fundamental NFC signal needs to be retested per KDB 174176.

Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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srarronas. FCC RF Test Report

Report No. : FR482618C

Appendix C Radiated Spurious Emission Test Data

Relative Humidity :  48~49%
Test Engineer : Reid Huang
Temperature : 24-25°C
Radiated Spurious Emission Test Modes
Mode gﬁagg) Antenna Modulation Channel Frequency g::z RU | Remark
Mode 1 2400-2483.5 6 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 6 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 6 802.11b 1 2462 1Mbps - -
Mode 4 2400-2483.5 6 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 6 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 6 802.11g 1 2462 6Mbps - -
Mode 7 2400-2483.5 6 802.11n HT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 6 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 6 802.11n HT20 1 2462 MCSO0 - -
Mode 10 2400-2483.5 6 802.11n HT40 03 2422 MCSO0 - -
Mode 11 2400-2483.5 6 802.11n HT40 09 2452 MCSO0 - -
Mode 12 2400-2483.5 6 802.11n HT40 09 2452 MCSO0 - LF
6 802.11n HT40 09 2452 MCSO0 - -
Mode 13 Co-TX .
5 LTE B48 Link - - - - -
Sporton International Inc. (ShenzZhen) Page Number : C1lof C38
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Summary of each worse mode

. Freq. Level Limit Margin Peak
Mode | Modulation = Ch. (MH2) (dBuv/m) | (dBuv/m) (dB) Pol. Avg. Result | Remark
1 802.11b 01 2389.04 40.00 54.00 -1400 H AVERAGE  Pass |Band Edge
1 802.11b 01 4824.00 43.97 54.00 -10.03  V Average Pass = Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 4874.00 49.24 54.00 -4.76 H Average Pass = Harmonic
3 802.11b 11 2484.00 44.07 54.00 -9.93 ' H AVERAGE | Pass HBand Edge
3 802.11b 11 4924.00 44.71 54.00 -9.29 H Average Pass = Harmonic
4 802.11g 01 2389.95 50.90 54.00 -3.10 = H AVERAGE | Pass ' Band Edge
4 802.11g 01 4824.00 42.53 74.00 -31.47  H Peak Pass = Harmonic
5 802.11g 06 - - - - - - - Band Edge
5 802.11g 06 7311.00 41.77 54.00 -12.23  H Average Pass = Harmonic
6 802.11g 11 2483.58 50.26 54.00 -3.74 H AVERAGE Pass Band Edge
6 802.11g 11 7386.00 39.93 54.00 -14.07  V Average | Pass | Harmonic
7 SazT'zlén 01  2389.95 50.25 5400 375 H AVERAGE Pass Band Edge
7 82N o1 482400 42.07 7400 3193 V  Peak  Pass Harmonic
802.11n
8 HT20 06 - - - - - - - Band Edge
802.11n .
8 HT20 06 7311.00 40.99 54.00 -13.01 V Average | Pass | Harmonic
9 SazT'zlén 11 248351 50.45 5400 355 H AVERAGE Pass Band Edge
9 8aszlén 11 7386.00 48.56 74.00 -2544 VvV Peak Pass | Harmonic
10 8%.:3” 03 2389.97 50.41 54.00 -359 H AVERAGE | Pass | Band Edge
802.11n .
10 HT40 03 - - - - - - - Harmonic
802.11n
11 HT40 09 2484.21 51.00 54.00 -3.00 H AVERAGE | Pass | Band Edge
11 BazTién 09 7356.00 43.76 74.00 -30.24  V Peak Pass | Harmonic
12 8%.:3” 09 67.83 25.21 40.00 -1479 |V Peak Pass LF
13 CO-TX - 2484.256 50.97 54.00 -3.03 H AVERAGE | Pass | Band Edge
13 - 7356.00 43.45 74.00 -30.55  H Peak Pass | Harmonic
Sporton International Inc. (ShenzZhen) Page Number : C2 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID: IHDT56AT9




srarronas. FCC RF Test Report Report No. : FR482618C
1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 6
Pol. Horizontal Fundamental
. vl i) Date: 2024-09.06 . vl Vi) Date: 2024-09.0
1225 1225
1
1050 1050
815 815
PEAK 74
100 100
525 1 525
Peak i e WNWWW”WWWMWM
30 30
175 175
1 1. 162, 288, M, 40 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2388.91 49.42 74.00 -24.58 46.87 30.72 5.36 33.53 100 266 PEAK 1 2412.00 109.02 ------ ------ 106.47 30.72 5.38 33.55 180 266 PEAK
. vl i) Date: 2024-09.06 . vl Vi) Date: 2024-09.0
1225 1225
I
1050 1050
815 815
100 100
AVG_54
525 525
Avg ! “
360 30
175 175
1 1. 162, 288, M, 40 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.04 40.00 54.00 -14.00 37.45 30.72 5.36 33.53 100 266 AVERAGE 1 2412.00 106.18 ------ ------ 103.63 30.72 5.38 33.55 180 266 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C3 0of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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srarronas. FCC RF Test Report Report No. : FR482618C

Mode Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

ANT 6
Pol. Vertical Fundamental
. vl i) Date: 2024-09.06 . vl Vi) Date: 2024-09.0
1225 1225
I
1050 1050
815 815
PEAK 74
100 100
525 1 525 \.\
Peak g It e
30 30
175 175
1 1. 162, 2388, M, 40 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2388.52 47.38 74.00 -26.60 44.83 30.72 5.36 3353 399 247 PEAK 1 2412.00 106.13 ------ ------ 103.58 30.72 5.38 33.55 399 47 PEM
. vl i) Date: 2024-09.06 . vl Vi) Date: 2024-09.0
1225 1225
1050 1050 !
815 815
100 100
AVG_54
525 525
Avg 1 LN
360 30
175 175
1 1. 162, 288, M, 40 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2388.78 38.16 54.00 -15.84 35.61 30.72 5.36 33.53 399 247 AVERAGE 1 2412.00 103.45 ------ ------ 100.98 30.72 5.38 33.55 399 247 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C4 of C38

TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR482618C

Pol. Horizontal Vertical
Data: 1 Data: 2
1 gpLevel (dBuVim) Date: 2024-09.06  Level (@Buvim) Date: 2024.00.06
1229 1225
105 1050
875 87.5
PEAK_74 PEAK_74
7 700
AVG_54
Peak s 525 G 54
PSRN PR Y PRTETRSIM SIS IR | 2 =i b et e M i
IS, b MMMWMWW N v
Avg 350
17. 17.5)
3000 6000 9000, 12000 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency {MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuv  dB/m dB B an deg MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg
1% 4820.00 46.03 -27.97 74.00 65.58 36.42 8.88 64.85 105 94 Peak 1% 4824.00 46.88 -27.92 74.80 65.63 36.42 8.88 64.85 108 352 Peak
2 4824.00 42.12 -11.88 54.80 61.67 36.42 8.88 64.85 105 94 Average 2 4824.00 43,97 -18.03 54.00 63.52 36.42 8.88 64.85 100 352 Average

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9

Page Number

: C50fC38



sromoncas. FCC RF Test Report

Report No. : FR482618C

Pol. Horizontal Vertical
a1 Data: 2
Date: 2024-09-06
. 4 Level {dBuV/m) Date: 2024-09-06 149 2vel (BuVIm) a
1225 1225
10501 1
75 8.5
PEAK 74 PEAK_74
AVG 54 AVG_54
Peak 525 3 . R ; A L T VR R
[JUPREE, ol B s Bk g MWWW’ )
Avg 0
175 1.
3000 6000, 9000, 12000, 15000, 18000 5000 5000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Lloss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB m deg Wz dBuV/m d8 dBuV/m dBaV  dB/m a8 ) o deg
* -
1t 4.0 5269 2L3L 7400 7230 36.50 876 6187 100 98 Peak 1% 467400 47.72 26.28 74.00 6733 36.50 B8.76 64.87 100 344 Peak
2 487400 49.24 -4.76 54.80 68.85 36.50 B8.76 64.87 100 98 Average
S o8 5509 891 708 6208 689 1018 H4B6 - . Pk 2 4874.80 43.93 -10.07 54.00 63.54 36.58 8.76 64.87 180 344 Average
3 7311.0@¢ 45.72 -28.28 74.80 63.51 36.89 10.18 64.86 --- --- Peak
Sporton International Inc. (ShenZhen) Page Number : C6 of C38

TEL : +86-755-8637-9589
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srarronas. FCC RF Test Report

Report No. : FR482618C

3
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT
Pol. Horizontal Fundamental
1,mLeveI (i) Date: 20240949 1,mLeveI (i) Date: 2024099
1138 1138 i
A 95
Bl PEAK_BE 74 B PEAK 74
650 650
1
04 e o el 8y . — it | Monsatani At
Peak
35 35
163 163
i U505 M2 2444 U4 2500 100 1400, 1810, 20, 200, 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 2485.45 53.45 74.00 -20.55 51.18 30.86 4.92 33.51 100 274 PEAK 1 2462.00 107.06 ------ ------ 104.93 30.77 4.89 33.53 180 274 PEM
1,mLeveI (i) Date: 20240949 1,mLeveI (i) Date: 2024099
1138 1138
1
A 95
813 813
650 850
AVG_BE 54 AVG_54
s f s /J
Avg
35 35
163 163
i U505 M2 2144 U4 2500 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 2484.00 44.07 54.00 -9.93 41.81 30.85 4.92 33.51 100 274 AVERAGE 1 2462.00 104.70 ------ ------ 102.56 30.77 4.89 33.52 180 274 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9

Page Number : C7 of C38




srarronas. FCC RF Test Report

Report No. : FR482618C

Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT
Pol. Vertical Fundamental
WLeveI (i) Date: 20240949 WLeveI (i) Date: 2024099
1138 1138 1
A 95
B PEAK_BE 74 B PEAK 74
650 650
1 W
4 T T ——. 4
Peak
35 35
163 163
i U505 M2 2144 U4 2500 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 248408 53.20 74.00 -20.80 50.94 30.85 4.92 3351 389 237 PEAK 1 2462.00 104.93 ------ ------ 102.88 30.77 4.89 33.53 389 37 PEM
WLeveI (i) Date: 20240949 WLeveI (i) Date: 2024099
1138 1138
1
95 95
813 813
650 850
AVG_BE 54 AVG_54
488 1 488
Avg
35 35
163 163
i U505 M2 2144 U4 2500 100 1400, 1800, 20, 2600, 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 2483.93 43.24 54.00 -10.76 40.98 30.85 4.92 33.51 389 237 AVERAGE 1 2462.00 102.64 ------ ------ 100.58 30.77 4.89 33.52 389 237 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C8 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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sromoncas. FCC RF Test Report

Report No. : FR482618C

Pol. Horizontal Vertical
Datact - Date: 2024-09-06
14g12ve! (dBuVim) Date: 2024-09.06 4qgteYel (dBuVim) &
1225 1225
105, 1
81.5 875
PEAK_74 PEAK T4
; T
AVG_54 AVG_54
Peak e B PO T SRR Y O PO NPT UP PO W
oo |t
Avg
17. 17.
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (Miz} Frequency (WH1)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp AfPos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m BV dB/m  dB  dB  cn  deg Mz dBuV/m B dBuV/m BV dB/m  dB  dB o  deg
1w 494.00 47.41 -26.59 74.80 67.19 36.58 .53 64.89 103 39 Peak 1% 492.09 45.51 -28.49 74.00 65.29 36.58 8.53 64.89 189 351 Peak
2 4920.00 4471 -9.29 54.00 64.49 36.58 B8.53 64.89 103 99 Average
L e T3 9007 e 660 WA 118 608 . . Pe 2 492000 42.31 -11.69 54.00 62.09 36.58 .53 64.89 109 351 Average
: : : : : : : : 3 7386.00 45.05 -28.95 74.00 62.92 36.81 10.18 64.86 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C9 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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srarronas. FCC RF Test Report

Report No. : FR482618C

Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1
1050 1050
815 815
PEAK 74
100 100
525 f 525
Peak - . g TR T s
30 30
175 175
1 1. 162, 288, M, 40 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.82 64.39 74.00 -9.61 61.84 30.72 5.36 33.53 106 287 PEAK 1 2412.00 108.57 ------ ------ 106.02 30.72 5.38 33.55 186 287 PEM
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1050 1050 i
815 815
100 100
AVG_54
525 525
350 30
175 175
1 1. 162, 288, M, 40 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.95 50.90 54.00 -3.10 48.35 30.72 5.36 33.53 106 287 AVERAGE 1 2412.00 101.02 ------ ------ 98.47 30.72 5.38 33.55 186 287 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C10 of C38

TEL : +86-755-8637-9589
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srarronas. FCC RF Test Report

Report No. : FR482618C

Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT
Pol. Vertical Fundamental
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1
1050 1050
815 815
PEAK 74
100 100
525 / 525
Peak |
30 30
175 175
1 1. 162, 288, M, 40 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.95 62.91 74.00 -11.09 60.36 30.72 5.36 33.53 369 237 PEAK 1 2412.00 107.55 ------ ------ 105.08 30.72 5.38 33.55 369 37 PEM
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1050 1050 1
815 815
100 100
AVG_54
525 525
Avg /
30 30
175 175
1 1. 162, 2388, M, 40 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.95 49.35 54.00 -4.65 46.80 30.72 5.36 33.53 369 237 AVERAGE 1 241200 99.56 ------ ------ 97.01 30.72 5.38 33.55 369 237 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9

Page Number

: C11 of C38




sromoncas. FCC RF Test Report

Report No. : FR482618C

Pol. Horizontal Vertical
vl M) Date: 20240919 - Lol B Date: 20240919
1225 1225
875 875
PEAK 74 PEAK T4
100 700
AVG_54 AVG_54
Peak 628 1 B! 1
A Apsdetiiibrtl Loty sh ' Ay AR
Avg 30 30
175 1!
3000 000, 9000, 12000, 16000, 18000 3000 000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin @& BN Bn & B o i Wl B BN Bn & B o i
1 4824.00 4.5 74.00 -31.47 65.75 34.26 1.75 65.13 Peak 1 4824.00 42.13 74.00 -31.87 65.35 34.26 7.75 65.13 - - Peik
Sporton International Inc. (ShenZhen) Page Number : C12 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9



sromoncas. FCC RF Test Report

Report No. : FR482618C

Pol. Horizontal Vertical
. Leve (dBuVim) Date: 2024-09-19 . Leve 6BV Date: 2024-09-19
1225 1225
1050 105,
875 B75
PEAK T4 PEAK T4
100 ! 700
) 5 G _54 7 G _54
1 [
Peak " i WWLWWWMWWWWMW . e il . e gy g 4
Avg
115 1.
000 6000, 9000, 12000 15000, 18000 3000 6000, 9000, 12000 15000 18000
Frequency (MHz) Freguency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m B B am  deg Mz dBuV/m dBuV/m 0B BV dB/m dB A8 m deg
1 4874.00 4270 74.00 -31.30 65.85 3433 1.7 655 - - Peak 1 4874.00 43.36 74.00 -30.64 66.51 3433 7.7 6525 - - Peak
2 731.00 50.35 74.00 -23.65 70.63 35.44 8.93 64.65 163 26 Peak 1 731.00 52.28 74.00 -2.72 72.5% 35.44 8.93 64.65 326 16 Peak
3 OTHL.00 ALTT 54.00 -12.23 62.05 35.44 B.93 6465 163 26 Average 3OTHL00 4158 54.00 -12.42 6186 3544 B.93 6465 36 16 Average
Sporton International Inc. (ShenZhen) Page Number : C13 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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srarronas. FCC RF Test Report

Report No. : FR482618C

Mode Band Edge
2400-2483.5_802.11g CH11 2462MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 20240909 . vl Vi) Date: 204-09.09
1225 1225
1
1050 1050
815 815
PEAK BE 74 PEAK 74
100 1 100
52I5 % 52I5
Peak I——
30 30
175 175
2462 I um2 2448 U4 2500 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 248427 67.01 74.00 -6.99 64.44 30.70 5.46 33.59 100 268 PEAK 1 2462.00 107.99 ------ ------ 105.34 30.71 5.43 33.58 160 268 PEAK
. vl i) Date: 20240909 . vl Vi) Date: 204-09.09
1225 1225
1050 1050 1
815 815
100 100
AVG_BE 54 AVG_54
525 : 525
v \_ L*
30 30
175 175
2462 L um2 2448 U4 2500 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2483.58 50.26 54.00 -3.74 47.69 30.70 5.46 33.59 100 268 AVERAGE 1 2462.00 100.26 ------ ------ 97.69 30.71 5.44 33.58 100 268 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9

Page Number . C14 of C38



srarronas. FCC RF Test Report

Report No. : FR482618C

Mode Band Edge
2400-2483.5_802.11g CH11 2462MHz
ANT
Pol. Vertical Fundamental
Ly i) Date: 2024-09-09 Lol i) Date: 2024-09-09
1225 1225
1
1050 1050
i15 i1
PEAK_BE 74 PEAK 74
104 1 104
i % .
Peak RS L A
30 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhn e @0 B 0 B o deg Mol e BN B @ B o deg
1 2483.58 65.62 74.00 -B.38 63.05 30.70 5.46 33.59 369 230 PEAK 1 2462.00 106.02 ------ ------ 103.45 30.71 5.4 3358 369 230 PEM
Ly i) Date: 2024-09-09 Lol i) Date: 2024-09-09
1225 1225
1050 1050 1
i15 i1
104 104
AVG_BE 54 VG 54
525 525
Avg
30 30
I AR
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B @ B o deg
1 2483.74 49.34 54.00 -4.66 46.77 30.70 5.46 33.59 369 230 AVERAGE 1 2462.00 98.53 ------ ------ 95.96 30.71 5.44 33.58 369 230 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C15 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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searran cas. FCC RF Test Report Report No. : FR482618C

Pol. Horizontal Vertical
. Leve (dBuVim) Date: 2024-09-19 . Leve 6BV Date: 2024-09-19
1225 1225
1050 105
075 B7.5
PEAK_T4 PEAK T4
100 ‘ 100
AVG_B4 9 AVG_B4)
525 3 i 52! ;
ik, Wiy e "'Nr‘ & AP g
Peak " gl " ooty ST W . e - a4
Avg
175 I
3000 6000. 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m B B am  deg Mz dBuV/m dBuV/m 0B BV dB/m dB A8 m deg
1 494.00 43.09 74.00 -30.91 66.07 3440 7.79 6527 - -- Peak 1 494.00 42.70 74.00 -31.30 65.78 4.0 7.9 6527 - - Peak
) 7386.00 48.47 74.00 -25.53 68.47 35.42 9.17 64.59 144 155 Peak 1 7386.00 51.19 74.00 -22.81 71.19 35.42 9.17 64.59 252 5 Peak
3 T386.00 1847 54.00 -15.53 847 5.2 9.17 6430 144 155 Average 3O7386.00 10.93 54.00 -14.07 0.3 B4 0.7 6430 2R 5 Average
Sporton International Inc. (ShenZhen) Page Number : C16 of C38

TEL : +86-755-8637-9589
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srarronas. FCC RF Test Report

Report No. : FR482618C

Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
I
1050 1050
815 815
PEAK 74
100 1 100
525 525
Peak et b it il i by
30 30
175 175
1 1. 162, 288, M, 40 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.82 66.06 74.00 -7.94 63.51 30.72 5.36 33.53 109 282 PEAK 1 2412.00 107.45 ------ ------ 104.98 30.72 5.38 33.55 189 282 PEM
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1050 1050 f
815 815
100 100
AVG_54
525 525
350 30
175 175
1 1. 162, 288, M, 40 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.95 50.25 54.80 -3.75 47.70 30.72 5.36 33.53 109 282 AVERAGE 1 2412.00 100.37 ------ ------ 97.82 30.72 5.38 33.55 189 282 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9

Page Number

: C17 of C38




srarronas. FCC RF Test Report Report No. : FR482618C

7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT
Pol. Vertical Fundamental
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1
1050 1050
815 815
PEAK 74
100 y 100
525 w// 525
Peak : - N et !
30 30
175 175
1 1. 162, 288, M, 40 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.82 63.86 74.00 -10.14 61.31 30.72 5.36 33.53 370 239 PEAK 1 2412.00 105.57 ------ ------ 103.02 30.72 5.38 33.55 370 139 PEM
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1050 1050 1
815 815
100 100
AVG_54
525 525
v L@..M
3540 30
175 175
1 1. 162, 288, M, 40 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.95 48.85 54.00 -5.15 46.30 30.72 5.36 33.53 370 239 AVERAGE 1 41.00 98.27 ------ ------ 95.72 30.72 5.38 33.55 370 239 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C18 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9




searran cas. FCC RF Test Report Report No. : FR482618C

Pol. Horizontal Vertical
. Lo i) Date: 2024.09-19 . Lo 6B Date: 2024-09-19
1225 1225
875 875
PEAK T4 PEAK T4
100 100
AVG_54 AVG 54
Peak 525 1 i 1
" i s B " k Hhag ek
O : BT T — b, gt ol bt i
Avg %0 %0
115 fl.
3000 6000, 9000 12000 15000. 18000 3000 6000 9000, 12000, 15000. 18000
Frequency (NHz) Frequency (NHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widn B B BN B B B o deg Mo dfn B & B b B B @ deg
1 4824.00 4169 74.00 -32.31 6491 3426 .75 653 -- - Peak 1 4824.00 42.07 74.00 3193 65.09 M.26 .75 653 -- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C19 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9



sromoncas. FCC RF Test Report

Report No. : FR482618C

Pol. Horizontal Vertical
.- Lowl 6 Date: 2024.09-19 . Leve 6BV Date: 2024-09-19
1225 1225
1050 105,
05 o3
PEAK 74 - PEAK T4
"’.0 | Ty,
o G 54 7 G _54
Peak g [ e ) WMW A bt 0
MM*"VJW i ' ! ™ ' .‘.ENW
350
Avg
1.
115
3000 6000, 9000, 12000 15000 18000
3000 6000, 9000, 12000 15000, 18000 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos
Linit Read  Ant Cable Preamp APos Tos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Remark -
- Mz dBuV/m dBuV/m 0B BV dB/m dB A8 m deg
Wz dBuv/mdBuv/m  d8 dBwW dBm  dB  dB m  deg 1 4874.00 42.49 74.00 -31.51 65.64 34.33 7.77 5.5 -- Peak
1 487800 42.12 74.00 -31.88 65.27 34.33 .77 65.55 -- Peak 1 731.00 52.68 74.00 -21.32 72.9% 35.44 8.93 64.65 326 16 Peak
7 7M1.00 M7 74.00 -20.83 6445 3544 B.93 G465 - Pezk 373100 40.99 54.00 -13.01 6127 35.44 .93 64.65 326 16 Average
Sporton International Inc. (ShenZhen) Page Number : C20 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9



srarronas. FCC RF Test Report

Report No. : FR482618C

Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT
Pol. Horizontal Fundamental
. vl i) Date: 20240909 . vl Vi) Date: 204-09.09
1225 1225
1
1050 1050
815 815
PEAK BE 74 PEAK 74
100 ] 100
85 % B
Peak
30 30
175 175
2462 L um2 2448 U4 2500 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2483.66 66.91 74.00 -7.09 64.34 30.70 5.46 33.59 290 269 PEAK 1 2462.00 107.55 ------ ------ 104.98 30.71 5.4 3358 290 269 PEAK
. vl i) Date: 20240909 . vl Vi) Date: 204-09.09
1225 1225
1050 1050 1
815 815
100 100
AVG_BE 54 AVG_54
525 525
30 30
175 175
2462 L um2 24348 U4 2500 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2483.51 50.45 54.00 -3.55 47.88 30.70 5.46 33.59 290 269 AVERAGE 1 2462.00 99.96 ------ ------ 97.39 30.71 5.44 3358 290 269 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9

Page Number

: C21 of C38




srarronas. FCC RF Test Report Report No. : FR482618C

Mode Band Edge

2400-2483.5_802.11n HT20_CH11_2462MHz

ANT 6
Pol. Vertical Fundamental
. vl i) Date: 20240909 . vl Vi) Date: 204-09.09
1225 1225
1150 1150 1
815 815
PEAK BE 74 PEAK 74
100 1 100
Peak . o . A
30 30
175 175
2462 L um2 2448 U4 2500 100 1400, 1810, 200. 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2483.55 6474 74.00 -9.26 62.17 30.70 5.46 33.59 369 225 PEAK 1 2462.00 103.82 ------ ------ 100,25 30.710 5.4 3358 369 25 PEM
. vl i) Date: 20240909 . vl Vi) Date: 204-09.09
1225 1225
1050 1050 i
815 815
100 100
AVG_BE 54 AVG_54
525 525
Avg N?
30 30
175 175
2462 L um2 2448 U4 2500 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn W @0 B 0 B o deg Mol e BN B @ B o deg
1 2483.55 48.35 54.00 -5.65 45.78 30.70 5.46 33.59 369 225 AVERAGE 1 2462.00 97.41 ------ ------ 94.84 30.71 5.44 3358 369 225 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C22 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9




sromoncas. FCC RF Test Report

Report No. : FR482618C

Pol. Horizontal Vertical
. Lol i) Date: 20240919 . Ll G Date: 2024-09-19
1225 1225
875 b5
PEAK T4 PEAK 74
104 ‘ 14
55 AVG 34 0 A5
Peak I I R P 1 N o
3:AMMW " MWW % R i WWMMWW”MMW
Avg . -
115 I
3000 000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 16000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 492400 41.82 74.00 -32.18 64.90 34.40 7.79 65.27 -- Peak 1 492400 43.37 74.00 -30.63 66.45 34.40 7.79 65.27 - Peak
2 7386.00 46.04 74.00 -27.86 66.14 35.42 9.17 64.99 - Peak 1 7386.00 48.5 74.00 -25.44 8.5 35.42 9.17 64.59 -- Peak
Sporton International Inc. (ShenZhen) Page Number : C23 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9




srarronas. FCC RF Test Report Report No. : FR482618C

10

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO03_2422MHz

ANT 6
Pol. Horizontal Fundamental
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1
1050 1050
815 815
PEAK 74
100 100
525 w«/) 525
Peak i T " T R ’ )y
30 30
175 175
1 024 10548 ALY 23006 un 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.97 o4.61 74.00 -9.39 62.06 30.72 5.36 33.53 292 286 PEAK 1 2422.00 105.15 ------ ------ 102.59 30.72 5.39 33.55 292 286 PEM
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1050 1050 i
815 815
100 100
AVG_54
525 525
3540 30
175 175
1 024 10548 ALY 23006 un 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.97 50.41 54.80 -3.59 47.86 30.72 5.36 33.53 292 286 AVERAGE 1 U000 97.28 ------ ------ 94.68 30.72 5.39 33.55 292 286 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C24 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9




searran cas. FCC RF Test Report Report No. : FR482618C

Pol. Horizontal Fundamental
Date: 20240943
ml.evel(d&l‘i’lml
1225
"mf’”“”*meM\
875
PEAK BE 74
00 iy, ey
55 % «WMJ
Peak “nanead Blank
kAl
175
un uih U532 4688 U4 2500
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
—RahEh T W w8 8 s Rk

1 2485.65 52.42 74.00 -21.58 49.85 30.70 5.46 33.59 292 286 PEAK

Date: 20240943
: 4ﬁuml (dBuVim)
1225
— s
875 \
100 \
0 i - AVG_BE 54
St
Avg ] Blank
25 {)
175
un uih U532 4688 U4 2500
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhe e Bl @ B B o deg

1 248440 39.77 54.00 -14.23 37.20 30.70 5.46 33.50 262 286 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C25 of C38
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9



srarronas. FCC RF Test Report Report No. : FR482618C

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT 6
Pol. Vertical Fundamental
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1050 1050 ’
815 815
PEAK 74
100 100
1
525 ; 525
Peak t T PP T ot
30 30
175 175
1 024 10548 ALY 23006 un 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.74 59.62 74.00 -14.38 57.07 30.72 5.36 3353 332 252 PEAK 1 4.0 96.40 ------ ------ 93.84 30.72 5.39 33.55 3 M2 PEM
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1050 1050
1
815 815
100 100
AVG_54
525 1 525
360 30
175 175
1 024 10548 ALY 23006 un 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.97 46.56 54.00 -7.44 44.01 30.72 5.36 33.53 332 252 AVERAGE 1 un.00 88.92 ------ ------ 86.36 30.72 5.39 33.55 332 252 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C26 of C38




searran cas. FCC RF Test Report Report No. : FR482618C

Pol. Vertical Fundamental
Date: 20240943
M5Le1ml(tm||‘|ﬂi||)
1225
P bt
875
\ PEAK BE 74
i WWMMM
528 i T ey
Peak - Blank
kLAl
175
un uih U532 4688 U4 2500
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
“wEnhEs @ B & # o i
1 2485.49 49.50 74.00 -24.48 46.95 30.70 5.6 33.59 332 252 PEAK
Date: 20240943
M5Le1ml(tm||‘|ﬂi||)
1225
875
100 \
o \ AVG_BE 54
e
Avg T ——— Blank
%0 R
175
un uih U532 4688 U4 2500
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhe e Bl @ B B o dg
1 248378 37.76 54.00 -16.24 35.19 30.70 5.46 33.59 332 252 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C27 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9



srarronas. FCC RF Test Report Report No. : FR482618C

11

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT 6
Pol. Horizontal Fundamental
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1
1050 1050
815 815
PEAK 74
100 100
525 1 525
Peak o M A bbb | oo 45
30 30
175 175
1 1034 1668 232 U6 U5 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.80 47.23 74.00 -26.77 44.68 30.72 5.36 33.53 100 281 PEAK 1 245200 104.73 ------ ------ 102.17 30.71 5.42 33.57 160 281 PEM
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1050 1050 1
815 815
100 100
AVG_54
525 525
Avg 1
3540 30
175 175
1 1034 1668 232 U6 U5 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.95 36.89 54.00 -17.11 34.34 30.72 5.36 33.53 100 281 AVERAGE 1 245200 96.85 ------ ------ 94.28 30.71 5.43 33.57 180 281 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C28 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9




searran cas. FCC RF Test Report Report No. : FR482618C

Pol. Horizontal Fundamental

Date: 2024-09-3
: 45L\*ml (1BuVim)

\ PEAK_BE 74
100 Hragh ‘

P it
528
Peak Wi Blank
kLAl
115
U2 Lk} Ul 4808 U4 200
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhe e Bl @ B B o dg

1 2483.97 68.65 74.00 -5.35 66.08 30.70 5.46 33.59 160 281 PEAK

Date: 0013
el
1225

T
o5
!
o5 — A6 86 54
Avg ™ Blank

kLAl
115

U2 Uit§ Unl 24804 U4 2500
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhe e Bl @ B B o dg

1 24421 51.00 54.00 -3.00 48.43 30.70 5.46 33.50 100 281 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C29 of C38
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9



srarronas. FCC RF Test Report

Report No. : FR482618C

11
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT 6
Pol. Vertical Fundamental
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1050 1050 1
815 815
PEAK 74
100 100
525 1 525
Peak ; — ¢ s L . o "
%0 %l '
175 175
1 1034 1668 232 U6 U5 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2388.95 45.89 74.00 -18.11 43.34 30.72 5.36 3353 3718 246 PEAK 1 45200 99.42 ------ ------ 96.85 30.71 5.4 33.58 378 246 PEM
. vl i) Date: 2040943 . vl Vi) Date: 2040943
1225 1225
1050 1050
1
815 815
100 100
AVG_54
525 525
Avg 30 1 W L———Av~
30
175 175
1 1034 1668 232 U6 U5 100 1400, 1810, 200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodn e B0 B 0 B o deg Mol e BN B @ B o deg
1 2389.95 35.19 54.00 -18.81 32.64 30.72 5.36 33.53 378 246 AVERAGE 1 245200 91.05 ------ ------ B8.48 30.71 5.43 33.57 378 246 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C30 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9




searran cas. FCC RF Test Report Report No. : FR482618C

Pol. Vertical Fundamental

Date: 2024-09-3
: 45L\*ml (1BuVim)

\ PEAK_BE 74
100

Peak - Blank

z

5
=

g

115

U5 U6 unz2 24808 104 50
Frequency (WHz)

Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mz dBuV/m dBuV/m o difm B B o deg
1 2485.80 64.54 74.00 -9.46 61.97 30.70 5.46 33.59 378 246 PEAK

Date: 10240043
L)
125
15
00
o A 86 54

e
Avg I Blank

kAl
115

U2 Uit§ Unl 4804 U4 2500
Frequency (WHz)
Linit Margin Read  Ant Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhe e Bl @ B B o dg

1 M8.73 48.98 54.00 -5.00 46.41 30.70 5.46 33.59 378 246 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C310of C38
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AT9



sromoncas. FCC RF Test Report

Report No. : FR482618C

Pol.

Horizontal Vertical
. Lol i) Date: 20240919 . Ll G Date: 2024-09-19
1225 1225
875 b5
PEAK T4 PEAK 74
104 14
AVG_54 AVG_54
Peak % T i * 1 z
» I o i APty b
= SR A gt — g st I
Avg . -
115 I
3000 7600, 12200, 16800, 21400, 26000 3000 700, 12200, 16800. 21400, 26000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 49000 40.00 74.00 -33.60 63.51 3437 1.78 65.26 - -- Peak 1 490400 42.01 74.00 -31.99 65.12 3437 1.78 65.2%6 - Peak
2 7356.00 43.07 74.00 -30.93 63.18 35.43 9.07 64.61 - Peak 1 7356.00 43.76 74.00 -30.24 63.87 35.43 9.07 64.61 -- Peak
Sporton International Inc. (ShenZhen) Page Number : C32 of C38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: IHDT56AT9




searran cas. FCC RF Test Report Report No. : FR482618C

Pol. Horizontal Vertical
Level(dBuVim) Date: 2024-09-13 Level(dBuVim) Date: 2024-09-13
FCCCLASSB| FCCCLASSB|
. i . i
500 - 500 -
I I
a1 a1
L ; L
00 A R - § i
0 " 4
Peak nl - ot mLm” » : O
2001 o g 4
100 100
Avg
3 24 48, 12, 806, 1000 kil 2. 48, 12, 806. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  dB dBV dB/m A8 B em deg Miz dBuV/m dBuV/m  dB dBY dB/m B B om o deg
1 60.67 17.54 40.00 -22.46 32.81 18.83 .78 34.88 - -- Peak 1 67.83 25.21 40.00 -14.79 41.74 17.43 0.84 34.80 - -- Peak
2 15222 N.10 43.50 -22.40 35.65 1B.86 1.29 470 -- -- Peak 2 150.28 21.34 43.50 -22.16 35.78 18.98 1.28 470 -- -- Pezk
3 33264 21.01 46.00 -24.99 33.88 19.84 1.89 34.60 - -- Peak 3 304.51 19.91 46.00 -26.09 33.47 19.23 1.81 34.60 - -- Peak
4 552.83 14.13 46.00 -21.87 31.83 M4.30 2.50 M50 -- -~ Peak 4 504.33 23.B1 46.00 -22.19 32.51 1B.43 237 M50 -- -- Peak
5 73.55 28.17 46.00 -17.83 32.36 27.33 2.8 M4 -- -- Peak 5 7M.61 2771 46.00 -18.29 31.93 2731 2.87 M4 -- -- Pezk
6 835.10 30.09 46.00 -15.91 32.79 28.52 3.8 34.30 - -- Peak 6 B867.94 30.53 46.00 -15.47 33.80 27.99 3.84 34.30 - -- Peak
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13
Mode Band Edge - L
Co-located TX
Pol. Horizontal Fundamental
WLeveI (Vi) Date: 2040949 mLeveI (Vi) Date: 2040919
1138 1138
1
95 95
th td PEAK 8
. 84
1
404 b g : I " | Mot il
Peak
35 35
163 163
il 134 23668 23952 Unh Uil 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wb BNE B Bl B B B @ dyg Wb B B BN B B B @ dyg
1 23%8.40 49.91 74.00 -24.09 48.07 30.67 4.76 3359 400 287 PEAK 1 2452.00 105,55 -=--vv -=--- 103.49 3072 4.87 3153 4e0 287 PEM
WLeveI (Vi) Date: 2040949 mLeveI (Vi) Date: 2040919
1138 1138
95 95 !
83 83
. 84
AVG_54
s i L_‘-_
Avg |
35 35
163 163
il 134 23668 23952 Unh Uil 100 1400, 1800, 2000, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wb BNE B Bl B B B @ dyg Wb B B BN B B B @ dyg
1 2389.%5 39.70 54.00 -14.30 37.86 30.61 4.80 33.57 400 287 AVERAGE 1 25200 97.78 -----v ----- 95.72 0.7 487 3351 400 287 AVERAGE
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Pol. Horizontal Fundamental
o Lol i) Date: 20240919
1138
g AT A b,
95 i
i BB TS
540 WWW b
ol Tl "
Peak Blank
3
1 ki
U5 2616 4 1808 24904 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Remark
Wi b/ BV OB W g B B o deg
1 248354 68.70 74.00 -5.30 66.44 30.85 4.9 3351 400 287 PEAK
1"“"“ (dBuVm) Date: 20240019
1138
975
03 j\
650
\\“K;.Q AVG,BE 54
488 e
Avg 325 Blank
163
52 U618 U2 24808 500
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark
M dBuV/m dBuv/m 4B dBuV dB/m B BB em  deg

1 248426 50.97 54.00 -3.00 48.71 30.85 4.92 33.51 400 287 AVERAGE
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13
Mode Band Edge - L
Co-located TX
Pol. Vertical Fundamental
WLeveI (Vi) Date: 2040949 mLeveI (Vi) Date: 2040919
1138 1138
1
95 95
th td PEAK 4
. 84
. 1
48, 488 P AW pramwTe T
Peak
ki 35
163 163
il 134 23668 23952 Unh Uil 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wb BNE B Bl B B B @ dyg Wb B B BN B B B @ dyg
1 2389.38 50.16 74.00 -23.84 48.32 30.61 4.80 3357 MR 43 PEMK 1 2452.00 102,87 ------ -=---- 100.78 30.74 4.8 3153 MR MIPEM
WLeveI (Vi) Date: 2040949 mLeveI (Vi) Date: 2040919
1138 1138
us w5 !
83 83
. 84
AVG_54
48 48
Avg !
ki 35
163 163
il 134 23668 23952 Unh Uil 100 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wb BNE B Bl B B B @ dyg Wb B B BN B B B @ dyg
1 2389.80 39.26 54.00 -14.74 37.42 30.61 4.80 3157 M8 243 AVERAGE 1 245200 95.55 ---sv -oeeen 93.46 10.74 488 3353 3 43 AVERAGE
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Pol. Vertical Fundamental
gL dBuim) Date: 2024-09-19
134
Y — ""W“’"““"’““Ww\
LK \

y \\W PEAK BE 14
1
0 ‘WM Tt il

88 W‘m "
Peak Blank

35

16

Ui Uet§ Unl 24804 U4 2500

Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor  Loss Factor Renark

Wz dBuv/m dBv/m 0B BV B B B @
1 28411 68.11 74.00 -5.89 65.85 30.85 4.9 3151 M8 243 PEMK

11,.LW(WIIVMI) Date: 2024049
1138
il Ema—
1K) j
650
\\ A G BE 5
s et
Avg Blank
325
163
15 2516 LI 24808 2904 200
Frequency (VHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WidWhBuh & B0 B & B @ dt
1 M8.8 50.64 54.00 -3.36 48.38 30.85 4.92 351 348 243 AVERAGE
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Mode Harmonic
Co-located TX
Pol. Horizontal Vertical
. Lo ) Date: 20240849 . Lee G Date: 2024-09-49
1225 1225
1050 1050
815 b5
PEAK 74 PEAK T4
100 100
o G 54 o G 54
Peak | QWWMWMW 1o QWWWWMMMWWWW
30 30
Avg
175 115
30 7600, 120, 16600, 21400, 2000 3000 7600, 12200, 16800, 21400, 2000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Weddhddn B BN Bn & B o g Weddnddn @B BN Bn B B o d
1 4904.00 40.12 74.00 -33.88 £3.13 3437 7.8 65.26 - -- Peak 1 4904.00 40.46 74.00 -33.54 63.57 3437 T.78 €5.26 -- Peak
1 73%6.00 43.45 74.00 -30.55 63.56 35.43 9.607 6461 -- Peak 1 73%6.00 43.13 74.00 -30.87 63.24 35.43 9.07 6461 -- Peak
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SPORTON LAB.

FCC RF Test Report

Report No. : FR482618C

Appendix D. Duty Cycle Plots

Band

Duty Cycle(%)

T(ms)

1/T(kHz)

VBW Setting

802.11b

100

10Hz

802.11g

100

10Hz

802.11n HT20

100

10Hz

802.11n HT40

100

10Hz

802.11b

Spectrum |

(=)

Ref Level 31.30 dem
& Att
SGL

30 dB @ SWT

Offset 11.30 dB @ RBW 10 MHz

10ms & VBW 10 MHz

@ 1Pk Max

M1

M1[1]

22.40 dBm
5.1739 ms|

20 dBm

10 dBm

0dem

-10 dem

-20 dBm

-30 dem

-40 dem

-50 dBm

-60 dem

CF 2.412 GHz

691 pts

1.0 ms/

Marker
Type | Ref | Trc |

X-value | Y-value

| Function |

Function Result |

M1 1

5.1739 ms

22,40 dBm

( JU

J
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802.11g

Spectrum | uél

Ref Level 31.30 dem Offset 11.30 dB @ RBW 10 MHz

|o Att 30 dB @ SWT 10ms & VBW 10 MHz
SGL
@ 1Pk Max

1[1 26.91 dBm)|
20 dBm

10 dBm:

0dem

-10 dem

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dem

CF 2.412 GHz 691 pts

Marker

Type | Ref | Trc | X-value | Y-value | Function |
M1 1 5.942 ms 26.91 dBm

Jj ] (IR we
802.11n HT20

Spectrum | :%1

Ref Level 31.30 dem Offset 11.30 dB @ RBW 10 MHz

jo Att 30 dB @ SWT 10ms & VBW 10 MHz
SGL
@ 1Pk Max

1.0 ms/

Function Result |

M1[1] 26.27 dBm|
20 dBm

10 dBm:

0dem

-10 dem

-20 dBém

-30 dem

-40 dem

-50 dBm

-60 dem

CF 2.412 GHz 691 pts
\Marker

Type | Ref | Trc | X-value | Y-value | __Function |
M1 1 4.9275 ms 26.27 dBm

Jj ) GRNIREADD Wa

1.0 ms/

Function Result |
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802.11n HT40

Spectrum % | =

Ref Level 31.30 dem Offset 11.30 dB @ RBW 10 MHz

|o Att 30de @ SWT 10ms & YBW 10 MHz
SGL

@ 1Pk Max

Ml[l]Ml 22.90 dBm)|

Y 6.4928 ms|
Bt ol sttt e s bl b Bt ton g Do e sttt o s s bl oo bbb sl gy b gt st b ooy ety B s tdbon df auti )
B o

10 dBm:

0dem

-10 dem

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dem

CF 2.422 GHz 691 pts

1.0 ms/
Marker

Type | Ref | Trc | X-value | Y-value | Function |

Function Result |
M1 1 6.4928 ms 22,90 dBm

Jj J Gimn
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